
INSTRUCTION MANUAL
CL-38A

Centre Lathe (415V)
410 x 1000mm - 52mm Bore

Includes Digital Readout & Quick Change 
Toolpost

L191D

Page 1 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 1

CONTENTS 

 
1. General Safety Rules for Power Tools………………………2 

2．Specification …………………………………………………3 

3. Lifting……………………………………………………………3 

4. Cleaning…………………………………………………………4 

5. Installing…………………………………………………………4 

6. Lathe  Alignment Part.1………………………………………5 

7. Lathe  Alignment Part.2………………………………………6 

8. Slide Ways  Attention…………… ……………………………7 

9. Cross-Slide Nut…………………………………………………7 

10. Electrical  Controls …………………………………………8 

11. Speed Controls ………………………………………………9 

12. Threading Dial Indicator ……………………………………10 

13. Chucks and Chucks Mounting ……………………………11 

14. Electric Circuit Control………………………………………12 

15. Bed Assembly ………………………………………………16 

16. Headstock Assembly ………………………………………20 

17. Gear Box Control……………………………………………27 

18. Apron (L.H.) …………………………………………………34 

19. Cross Slide & Compound …………………………………41 

20. Tailstock Assembly …………………………………………46 

21. Lubrication……………………………………………………50 

22. Chuck Guard Cover…………………………………………52 

23. Follow Rest ………………………………………………… 54 

24. Steady Rest …………………………………………………55 

Page 2 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 2

1.General Safety Rules for Power Tools 
 

Warning: Do not attempt to operate until  you have read 
thoroughly and underst and completel y all instructions, rules etc. 
Contained in this manual failure to  comply can result in acci dents 
involving fire, el ectric shock, or serious personal injury . Maint ain 
owners’ manual and review frequently for continuing safe operation, 
and instructing possible third-part user.  
Read all instructions 

1. Know your power tool. 
2．Guard against electrical shock by preventing body contac 

with grounded surfaces.  
3. Keep guards in place and in working order. 
4. Remove adjustment keys and wenches. 
5. Keep work area clean. 
6. Don’t force tool. 
7. Keep children away. 
8. Make workshop kid proof. 
9. Don’t force tool. 
10. Use right tool 
11. Wear proper apparel. 
12. Always use safety glasses. 
13. Secure work. 
14. Don’t overreach. 
15. Maintain tools from power source. 
16. Disconnect tools from power source. 
17. Avoid accidental starting. 
18. Use recommended accessories. 
19. Never stand on tool. 
20. Check damaged part 
21. Direction of feed. 
22. Never leave running unattended turn power off. 

 

Page 3 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 3

2.Specification 
Capacity 
Swing Over Bed               360mm(14＂) or 410mm(16＂) 
Swing Over Cross Slide         215mm(8 1/2＂) or 255mm(10＂) 
Swing In Gap Diameter×Width   540(211/4)or (22＂)×190(71/2＂) 
Height of Center               185mm(7 1/2＂)or 205mm(8＂) 
Distance Between Centers           1000mm(40 ＂) 
Width of Bed                        250mm(10＂) 
Cutting Tool Max Section          20×20mm( 3/4＂×3/4＂) 
Total Travel of Cross Slide            210mm (81/2＂) 
Total Travel of Top Slide              140mm (51/2＂) 
 
Headstock 
Spindle Bore                          52mm(2 ＂) 
Spindle Nose                          D1-6 
Spindle Morse Taper in Bore           M.T .No.6 
Spindle Speeds Number                  16 
Spindle Speeds Range                450-180R.P .M 
 
Thread & Feeds 
Leadscrew Diameter & Thread     280mm×6mm or 4T.P.I 
Threads Imperial Pitches          2-27T .P.I(45Nos) 
Threads Metric Pitches            0.2-14m m(39Nos) 
Longitudinal Feeds Imperial      0.002 ＂-0.067＂/Rev(17Nos) 
Longitudinal Feeds Metric        0.05-1.7m m/Rev(17Nos) 
Cross Feeds Imperial            0.001＂-0.0335＂/Rev(17Nos) 
Cross Feeds Metric              0.025-0.85mm/Rev(17Nos) 
Range of Module Pitches         0.3-3.5 ＭＰ(18Nos) 
Range of Diametral Pitches       8-44DP1Nos) 
 
Tailstock 
Total Travel of Tailstock Quill             120mm(4 3/4＂) 
Tailstock Quill Diameter                  50mm(2 ＂) 
Taper in Tailstock Quill                   M .T.No.4 
Motors 
Spindle Drive Motor             4P/8P, 3PH3.3/2.2kw or 4.5/3kw 
Coolant Pump Motor                  4P, 3PH 90W 
 
Weight & Measures 
Machine Space Requires(L×W×H)  194 ㎝×85 ㎝×130 ㎝ or132 ㎝ 
Packing Case Dimensions(L×W×H)   260(81＂)×90(357/16＂)×164 ㎝(649/16＂) 
Net Weight                        1300 ㎏ or 1350 ㎏ 
Gross Weight                     1500 ㎏ or 1555 ㎏ 

Page 4 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 4

3.Lifting 
 

Use a sling-china to sling the lathe as in fig position the saddle and 
tailstock along the bed to obtain balance. 

Important: the sling-chain should not touch the leadscrew or 
feed-shaft to avoid damage. 

Unloading of the machine. When the machine is unloaded form the 
car or to the moved, please 
proceed with following 
steps.(fig.1) 

1. preparing two round sticks 
(long approx.800mm dia 35mm) 
insert into the preserved holes on 
lathe bed. Then lift up with 
applying wires on both end of 
stick. 

2. lifting the machine by a 
crane. 

3. before lifting adjust the 
position of lathe apron and 
tailstock to maintain the balance of machine. 

4. when the machine was shifted to its destination, always handle 
with care to put it down. Don’t let go of ot to hit the ground or it will 
affect the accuracy of the machine 

Note: machine weight can be seen in specification table 
5. for the adjustment of electric control, keep the distance between 

machines and wall not less than 600mm 
 

4.cleaning 
Before operationg any controls remove the anticorrosion coating 

from all slideways and the end gear train, using white spirit or kerosene. 
Do not use dellulose solvents for cleaning, as they will damage the 

paint finish. 
Oil all bright-machined surfaces immediately after cleaning using 

machine oil or slide way lubricant; use heavy oil or grease on the end 
gear. 

Page 5 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 5

5.installing  
 
Locate the machine on a solid foundation, allowing sufficient area 

all around for easy working and maintenance (see foundation plan).the 
lathe may be used freestanding or bolted to the foundation. 

 
Freestanding: position lathe on foundation and adjust each of the six 

mounting feet to take equal share of the load. Then using an engineer’s 
precision level on the bed ways (fig.2) asjusts the feet to level up machine. 
Periodically check bed level to ensure continued lathe accuracy. 

 
Fixed installation: position lathe over six bolts (1/2 in.or 12mm.dia) 

set into the foundation to correspond with holes in the mounting feet; 
accurately level the machine, then tighten hold-down holts, re-check bed 
level. 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Page 6 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 6

Construction of the ground 
Due to the recent tendency of utilizing 

ultra-hard alloy steel tools, it surely increases the 
speed of heavy cutting comparing to the previous 
steel tool. But, in the mean time, it easily happens 
to the vibration of the machine. For assuring better 
cutting result, it requires as very strong and steady 
construction of ground. (please refer to right 
illustration of construct in of ground) (fig.3) 

 
6. lathe alignment part.1 

with the lathe install and running. We 
recommend a check on machine aligment before commencing work. 
Check leveling and machine alignment at regular periods to periods to 
ensure continued lathe 
accuracy. 

Headstock check: 
take a light cut-with a 
keen tool over a 5 
In.(150mm) length of 2 
In.dia.(50mm).steel bar 
gripped in the chuck but 
not supported at the free 
end. Micrometer reading 
at each end of the turned 
length (at A and B of 
Fig.4) should be the 
same.  

To correct a difference in readings, slacken and release the 
four-headstock hold-down screws (J) shown in Fig.4 and adjust the 
set-over screw (K) beneath the headstock. Then tighten all screws, after 
adjustment and repeat the test-cut/micrometer-reading sequence until 
micrometer reading are identical, so machine now cutting absolutely 
parallel. 

Page 7 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 7

The importance and methods of spindle leveling 
adjustment 
1.switch on to make the spindle turn while the 
spindle is set up at 1170 r.p.m .by putting the 
palm of the left hand on the headstock cover to 
fell its chatter. An unrevealing spindle will lead 
to lathe chatter.move leveling block (either “A” 
or “B” left or right to adjust until your left hand 
feels the minimum chatter. 
2.Afterwards, change the spindle speed to 
1800r.p.m or 770 r.p.m. and check the leveling with same way as we did 
at 770r.p.m by adjusting the leveling block”A” or “B”. 

 
7.lathe alignment part.2 

 
using a 12 In.(305mm) ground steel bar fitted between headstock 

and tailstock centers, check the alignment by fitting a dial-test indicator to 
the topside and traversing the center line of the bar.(Fig .6) 

 
 
To correct error release the tailstock 

clamp lever (Fig.7) A and adjust the two 
set-over screws provides. Continue with 
checking and correction until the alignment 
is perfect. 

 

Page 8 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 8

8.slide ways attention 
tapered gib strips are fitted to slideways od saddle cross-slide and top 

(compound) slides so that any slackness, which may develop can be 
rectified. 

Ensure that slideways are 
thoroughly cleaned and lubricated 
before attempting adjustment. 
Then rest the gib screw ans 
tightening the front screw, a little 
at a time check constantly for 
smooth action throughout full slide 
travel; avoid over adjustment 
which can result in increased 
wear-rate stiff or jerky action. 
（Fig.8） 

 
 
 

9.electrical controls 
 

This is adjustable for elimination of slackness, which may develop in 
service. Reduce backlash by the 
cap-head screw rear of the nut. 
Before operating the cross-slide 
several times by hand to be sure of 
smooth operation throughout 
travel.(Fig.9) 

 
 
 
 
 
 
 

Page 9 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 9

10.electrical controls 
the power switches are fitted on the face electrical box in back of the 

bed and below the headstock. 
1. move the power switch set at ON position then the indicator lamp 

glows. 
2. press the GREEN buttom. The main drive motor can be running 

with moment( with the main motor rotation lever is set in the neutral 
position.) 

3. coolant pump ON/OFF push button. 
4. press the RED button to stop the main motor and coolant pump. 

Check the rotating direction of spindle after wiring: 
1. turn on the power switch 
2. slightly push “intermittent” button. 
3. look at the rotating direction of main spindle from tailstock 
4. if it is of anti-clockwise, you’ve got a right wiring. 
5. if oppositely, exchange any of two wires among “R” “S” “T” 

terminals. 

 

Page 10 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 10

11.speed controls (2 speed moto) 
spindle speeds: selected by the two lever controls and electrical 

switch, on the headstock and stand. The sixteen available speeds are 
shown directly on the data plate. While the electrical switch set are 
position, the small lever rotated right-hand side, it provides speeds from 
1800-510 r.p.m., and rotated to left-hand side, it provides speeds from 
330-90 r.p.m. then move the large lever to the appropriately colored 
arrow aligned with the required speed on the data plate. While the 
electrical switch set at (2) position, it provides speeds from 900-255 
R.P.M and 165-45 R.P.M. when the small lever set at upper or bottom 
position, the spindle is free for hand rotation. 

 

 
 

Page 11 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 11

12.threading dial indicator 
A. whitworth threads  
located on right-hand side of the apron on lathes having an imperial 

leadscrew. Engage the indicator in engagement.  
To cut threads of an even number per inch, close the leadscrew nut 

as ANY line on the dial passed the datum mark, to cut threads of odd 
numbers per inch, close the leadscrew but at any numbered line. 

Fractional threads of 1/2 or 1/4 T.P.I may be cut by closing the nut at 
the SAME numbered line on each pass of the tool. 

This dial cannot be used with an imperial leadscrew to cut metric 
threads, or fractional threads, for these the leadscrew nut must be kept 
closed and the machine reversed by use of the changeover switch, after 
each cutting pass and tool with drawl. 

                      
Leadscrew pitch 4T.P.I         Leadscrew Pitch 6mm 

Fig.12                 
THREADIGN DIAL INDICATOR 
B. Metric threads 
Same as above for the various pitches of metric threads， several 

gears having different numbers of teeth are mounted on the lower end of 
the shaft. The vertical position of the thread dial indicator is changed as 
required so that the correct gear for the pitch of the thread to be cut wills 
mesh with the leadscrew. 

Page 12 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 12

Each graduation on the dial is marked with a letter, which indicates 
the points at which the half nuts may be engaged for certain threads. A 
diagram is supplied with the thread dial to show which gear and 
graduations must be used for each pitch of metric screw thread. 

 
13.chucks and chucks mounting 

 
when fitting chucks or faceplates, first ensure that spindle and chuck 

tapers are scrupulously clean and that all cams lock in the correct 

positions; see Fig.12 it may be necessary to re-set the cam lock studs (A) 

when mounting a new chuck. To do this, remove the cap-head locking 

screws (B)and set each stud so that the scribed ring (C) is flush with the 

rear face of the chuck-with 

the slot lining up with the 

locking screw hole. See 

fig.13. 

Now, mount the chuck 

or faceplate on the spindle 

nose and tighten the three 

cams in turn. When fully 

tightened, the cam lock line 

on each cam should be 

between the two V marks on the spindle nose, if any of the cams do not 

tighten fully within these limit marks, remove the chuck or faceplate and 

re-adjust the stud as indicated in the illustration. Fit and tighten the 

locking screw (B)at each stud before remounting the chuck for work. A 

reference mark should be made on each correctly fitted chuck or faceplate 

to coincide with the reference mark scribed in the spindle nose. This will 

assist subsequent remounting. 

IMPORTANT: Do not interchange chucks or face plates between 

lathes without checking for correct cam locking. 

Page 13 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 13

14．Electric Circuit Control 
 

 

15 Instruction Manual for CL-38A (L191D) 29/5/2012

Page 14 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 14

Electric Board Diagram 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

Page 15 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 15

Code Name Function Electric Rating 

M1 AC 3PH Motor Spindle YD132M-8/4 3/4KW 
400V 50HZ 

M2 Pump Coolant AB25 90W 400V 50HZ

FU1 Fuse Main Circuit Protection RT18 32A 

FU2 Fuse Control Circuit Protection RT18A 5A 

FU3 Fuse Working Lamp Protection RT18 3A 

S Switch Power On/Off LW8GS-25/4-2 

SA Switch High/Lower Speed LW8PS-25/4D305 

TC Transformer Control Voltage JBK3-160 400V/24V 

KM1 Ac Contactor Forward Control 3TB4322 24V50HZ 

FR1 Thermo relay M1 Overload Protection 3UA5240 10-16A 

FR2 Thermo relay M2 Overload Protection 3UA5040 0.25-0.4A 

EL Working Lamp Working Lamp JC34A 24V50W 

HL1 Indicator Lamp Power Indicator LA58-XD 24V 
 

SBO Button Emergency Stop LA58-01ZS/1 

SB1 Button Jog Control LA58-10 

SB2 Button Pump Switch LA58-10X 

SQ1 Limit Switch brake Control LXW5-11G1 

SQ2 Limit Switch Chuck Cover Protection LXW5-22 

SQ3 Limit Switch Safe Limit Switch LWW5-11M 

SQ4 Limit Switch Forward Limit Switch LXW5-11Q1 

SQ5 Limit Switch Reverse Limit Switch LXW5-11Q1 

Page 16 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 16

Bed Gssembly1/3 
 

 
 

Page 17 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 17

Bed Gssembly2/3 
 

 
 

Page 18 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 18

Bed Gssembly3/3 
 

 
 

Page 19 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 19

Bed Gssembly(1) 
No. code name Specification Qty Notes 
1 .01-002 Bridge  1  

2 .01-037 Rack  1  

3 .01-001 Bed  1  
4 .01-035 Rack  3  
5 GB/T70.1-2000 Screw M6×30 8  

6 GB/118-2000 Pin 6×30 8  
7 .01-004 Lead Screw  1  
8 .01-012 Light Bar  1  
9 .01-017 Bar  1  

10 .01-036 Cover  1  

11 GB/T818-2000 Screw M6×10 4  
12 GB/TB70.1-2000 Screw M16×60 8  
13 GB/T93-1997 Washer 16 8  

14 GB/T97.1-2002 Washer 16 8  
15 .01-101 Base  1  
16 .01-114 Seat  1  

17 GB/T70.1-2000 Screw M8×22 4  
18 GB/T77-2000 Screw M10×30 2  
19 GB/T41-2000 Nut M10 2  

20 .01-117 Plate  1  

21 .01-115 Plate  2  
22 GB/T70.1-2000 Screw M6×15 8  
23 .01-113 Shaft  1  

24 C6241 Screw  6 Borrow 
25 GB/T6176-2000 Nut M24×2 6  
26 C6241-1015 Iron  6 Borrow 

27 GB/T70.1-2000 Screw M8×40 2  
28 GB/T70.1-2000 Screw M10×45 4  
29 GB/T881-2000 Pin 8×85 2  

30 GB/T6172.1-2000 Nut M8 2  
31 GB/T70.1-2000 Screw M3×6 8  
32 .02-106 Sign  1  

33 .02-106 Nut M10 1  
34 GB/T900-88 Bolt M10×160 1  
35 GB/T6176-2000 Nut M10 1  

 

Page 20 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 20

Bed Gssembly(2) 
N
o 

code name Specification Qty Notes 

36 .03-094 Cover  1  
37 .01-038 Block Chip Board  1  
38 GB/T70.1-2000 Screw M6×10 6  
39 GB/T97.1-2000 Washer 6 6  
40 .02-104 Cover  1  
41 GB/T818-2000 Screw M6×10 4  
42 01-324 Cover  1  
43 .01-116 Belt Brake  1  
44 .01-120 Seat  1  
45 GB/T70.1-2000 Screw M6×15 2  
46 .01-109 Shaft  1  
47 GB/T41-2000 Nut M10 2  
48 GB/T97.1-2002 Washer 10 2  
49 .01-105 Arm Bark  1  
50 .01-111 Shaft  1  
51 .01-107 Cam  1  
52 GB/T818-2000 Screw M4×30 2  
53 GB/T41-2000 Nut M4 2  
54 GB/T70.1-2000 Screw M6×40 3  
55 GB/T97.1-2000 Washer 16 3  
56 .01-104 Bracket Motor Seat  1  
57 GB/T879.2-2000 Pin 5×40 1  
58 GB/T70.1-2000 Screw M6×15 1  
59 GB/T70.1-2000 Screw M5×20 2  
60 .01-112 Spring φ3×9×100 1  
61 .01-110 Shaft  1  
62 .01-103 Motor Seat  1  
63 GB/T5780-2000 Bolt M10×40 4  

64 GB/T93-1997 Washer 10 4  
65 GB/T97.1-2002 Washer 10 4  
66 .01-108 Bolt M16×165 2  
67 GB/T96.1.2-2002 Washer 16 4  
68 GB/T41-2000 Nut M16 6  
69 .01-106 Cover  1  
70 GB/T70.1-2000 Screw M8×20 1  

Page 21 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 21

Bed Gssembly(3) 
No. code name Specification Qty Notes 
71 .01-102 Belt Pulley  1  
72 .01-102 Motor YD132S-8/4 1  
73 .01-122 Cover  1  
74 GB/T818-2000 Screw M6×10 8  
75 .01-121 Cover  1  
76  Belt  3  
77 GB/T70.1-2000 Screw M6×20 1  
78 GB/T70.1-2000 Screw M6×10 2  
79 .02-103 Cover  1  
80 GB/T70.1-2000 Screw M12×45 2  
81 GB/T97.1-2002 Washer 12 2  
82 GB/T93-1997 Washer 12 2  
83 GB/T70.1-2000 Screw M6×12 2  
84 .01-022 Shaft  1  
85 GB894.2-86 Circlip 8 1  
86 .01-023 Sleeve  1  
87 GB/T77-21000 Screw M6×6 1  
88 .01-024 Seat  1  
89 .01-021 Shaft  1  
90 .01-005 Sleeve  1  
91 GB/T70.1-2000 Screw M5×8 1  
92 GB/T1567-79 Key 5×5×16 1  
93 GB894.2-86 Circlip 28 1  
94 .01-009 Cover  1  
95 .01-008 Spring 1.8×50×26.2×18 1  
96 .01-004 Lead Screw  1  
97 .01-003 Bracket  1  
98 GB/T70.1-2000 Screw M8×35 2  
99 GB/T301-95 Pin 6×50 2  

100 GB/T301-95 Shaft 51203 2 17×35×12

101 GB/T80-2000 Screw M6×8 2  

102 .01-011 Nut  1  

103 .01-010 Copper Bush  1  

104 01-016. Cover  1  

105 .01-015 Copper Bush  1  

 

Page 22 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 22

Bed Gassembly(4) 

No. Code name Specification Qty Notes 

106 GB/T301-95  Shaft 51103 2 17×30×9 

107 GB/T77-200 0 Screw M6×6 1  

108 .01-01 2 Light Bar  1  

109 .01-01 4 Circlip  1  

110 .01-01 9 Cover  1  

111 GB/T77-200 0 Screw M12×8 1  

112 .01-02 0 Sleeve  1  

113 .01-10 7 Bar  1  

114 GB/T77-200 0 Screw M8×8 1  

115 .01-02 0 Lever  1  

116 GB/T77-200 0 Screw M10×10 1  

117 GB/T879.2-2 000 Pin 5×45 1  

118 .01-01 3 Clutch  1  

119 GB2089- 94 Spring 1.2×6×46 4  

120 GB308-8 9 Steal Ball 8 4  

121 .01-00 6 Washer  1  

122 .01-00 7 Pin  1  

123 JB1340 Ball(red) M12×φ40 1  

124 .01-02 6 Handle(Bar)  1  

125 GB/T70.1-20 00 Screw M6×14 2  

126 .01-00 5 Seat  1  

127 C624 1-1027 Pin  1  

128 C624 1-1028 Spring Washer  1 Borrow 

129 GB2089- 94 Spring 1×6×22 3  

130 C624 1-1026 Handle Block  1 Borrow 

131 GB/T77-200 0 Screw M8×8 2  

132 GB/T79-200 0 Screw M8×10 2  

133 C624 1-1024 Sleeve  1 Borrow 

134 GB/T879.2-2 000 Pin 3×18 1  

Page 23 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 23

Distance Institution Set 

 
 
 

Page 24 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 24

Distance Institution Set 
 

N0. code Name specification Qty Notes 

1 0.1-033 Shaft  1  

2 .01-034 Scale Ring  1  

3 GB/T79-2000 Screw M6×6 1  

4 .01-031 Seat  1  

5 .01-030 Location Bar  4  

6 GB/T56-2000 Nut M10 4  

7 .01-023 Sleeve  1  

8 .01-029 Circlip  1  

9 GB2089-94 Spring 1×6×20×P3 1  

10 GB308-89 Ball 8 1  

11 .01-027 
Location  

Block 
 1  

12 GB/T70.1-2000 Screw M10×10 1  

13 GB/T879.2-2000 Pin 5×20 1  

414 GB/T79-2000 Screw M6×12 2  

15 GB/T70.1-2000 Screw M8×20 2  

16 .01-032 Plate  1  

17 GB/T8792.-200 Pin 5×6 1  

 
 
 
 
 
 
 
 

Page 25 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 25

Headstock Assembly(1/3) 

 
 
 

Page 26 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 26

Headstock Assembly(2/3) 

 

 

 

Page 27 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 27

Headstock Assembly(3/3) 

 

 

 

Page 28 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 28

Headstock Assembly(1) 
No. code name Specification Qty Notes 
1 .02-001 Headstock  1  
2 .02-002 Screw  2  
3 .02-003 Support Block  1  
4 GB/T5781-2000 Bolt M10×35 2  
5 GC290-60 Oil plug ZG3/8" 1  
6 GB/70.1-2000 Screw M3×6 5  
7 .02-004 Handle  3  
8 .02-005 Handle  1  
9 GB/T70.1-2000 Screw M×625 4  
10 GB/T70.1-2000 Screw M6×16 9  
11 GB827-86 Rivet 2×5 9  
12 .02-007 Plate  1  
13 Gb818-85 Screw M3×8 4  
14 .02-007 Plate  2  
15 GB/T70.1-2000 Screw M6×40 13  
16 GB/T6175-2000 Nut GB/T6172.1 M10 1  
17 GB/T900-88 Stud M10×100 1  
18 .02-008 Nut  1  
19 JB/T7941.1 Sign A20 1 GB1160.1-89 
20 GB/T70.1-2000 Screw M12×40 2  
21 GB/T119.1-2000 Pin 12h6×30 1  
22 .02-009 Limited Bracket  2  
23 GB/T79-2000 Screw M6×10 4  
24 GB/TT276-94 Shaft 6213/P6 1 65×120×23 
25 ,02-010 ⅣGear  1 M2 z48 
26 .02-011 ⅣGear  1 M2 z24 
27 GB/T1096-79 Key 5×5×20 1  
28 .02-012 Ⅳ Copper Bush 25×30×18.5 2  
29 GB/T894.2-86 Circlip  1  
30 .02-013 Ⅳ SPacer  1  
31 .02-014 Ⅳ Copper Bush 23×32×18 2  
32 .02-015 Ⅳ Spacer  1  
33 .02-016 Ⅳ Gear  1 M2 z36 
34 GB/T894.2-86 Circlip 22 1  
35 .02-017 Sleeve  1  
36 GB/T1096-79 Key 8×7×30 1  
37      
38 .02-019 Ⅱ Flange  1  
39 GB/T276-94 Shaft 6305Z 2 25×62×17 
40 .02-020 Ⅱ Spacer  1  
41 .02-021 Ⅱ Packing NY400δ=1 1  
42 GB/T812-88 Nut M30×1.5 1  
43 GB/T858-88 Washer 30 1  
44 GB/T1096-79 Key 8×7×35 1  
45 .02-022 Belt Pulley  1  

Page 29 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 29

Headstock Assembly(2) 
N0. code name specification Qty Notes 
46 .02-023 Spacer  1  
47 GB3452.1-82 O-Ring 30×3.55 1  
48 GB13871-92 Oil Seal FB42×55×9 1 42×55×9 
49 .02-024 I Flange  1  
50 GB/T276-94 Shaft 6206Z 1 30×62×16 
51 .02-025 Ⅰ Packing NY400 δ=1 1  
52 GB/T276-94 Shaft 6206 2 30×62×16 
53 .02-026 Ⅰ Shaft  1  
54 .02-027 Ⅰ Gear  1 m 2.5 z38 
55 .02-028 Ⅰ Gear 1 1 m 2.5 z23 
56 GB/T1096-79 Key 8×7×50 1  
57 GB/T894.2-65 Circlip  1  
58 .02-029 Ⅰ Spacer  1  
59 .02-030 Ⅱ Gear  1 m 2.5 z39 
60 GB/T1096-79 Key 10×8×6 1  
61 .02-031 Ⅱ Gear  1 m 2.5 z54 
62 .02-023 Ⅱ Gear  1 m 2.5 z47 
63 .02-033 Ⅱ Gear  1 m 2.5 z31 
64 .02-034 Ⅰ Gear  1 m 2.5 z30 
65 GB/T1096-79 Key 8×7×56 1  
66 .02-035 Ⅰ Gear  1 m 2.5 z46 
67 GB/T276-94 Shaft 6205 1 25×52×15 
68 GB/T78-2000 Screw M6×20 1  
69 GB/T894.2-86 Circlip 25 5  
70 .02-036 Ⅰ Plug 1  1  
71 GB/T894.2-86 Circlip 30 2  
72 GB/T894.2-86 Circlip 45 1  
73 .02-037 Ⅱ Gear  1 m 2.5 z60 
74 .02-038 Ⅱ Gear  1 m 2.5 z21 
75 GB3452.1-82 O-Ring 19×2.65 1  
76 .02-039 Ⅰ Plug 2  1  
77 .02-040 Ⅱ Shaft  1  
78 GB/T893.2-86 Circlip 62 1  
79 .02-041 Ⅱ Plug  1  
80 GB3452.1-82 O-Ring 56×3.55 1  
81 .02-042 Packing NY400 δ=1 1  
82 GB/T2089-94 Spring 0.8×7×30 6  
83 .02-043 Screw 45(M8×20 内六角) 6 标准件改制 
84 C6241-2034 Shaft  6 借用 
85 .02-045 Flange  1  
86 GB/T70.1-2000 Screw M6×45 6  
87 GB/T297-94 Shaft 32016P5 1 80×125×29 
88 GB/T1096-79 Key 8×7×60 1  
89 .02-046 Gear 8×7×60 1  
90 .02-047 Shaft  1 m 2.5 z82 

Page 30 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 30

Headstock Assembly(3) 
N0. code name Specification Qty Notes 
91 .02-048 Gear  1 m 2.5 z43 
92 GB/T894.2-86 Circlip 75 1  

9++3 GB/T297-94 Shaft 32014P5 1 70×110×25 
94 .02-049 Nut M70×1.5 1  
95 GB/T77-2000 Screw M6×8 3  
96 .02-050 Ⅳ Shaft  1  
97 GB/T297-94 Shaft 6004 2 20×42×12 
98 GB/T894.2-86 Circlip 20 1  
99 .02-051 Ⅴ Gear  1 m 2 z36 

100 .02-052 Ⅴ Shaft  1  
101 .02-053 Ⅵ Gear  1 m 2 z36 
102 .02-054 Ⅴ Spacer  1  
103 .02-055 Ⅴ Gear  1 m 2 z24 
104 GB/T1096-79 Key 8×7×115 1  
105 .02-056 Ⅴ Gear  1 m 2 z48 
106 .02-057 Ⅵ Shaft  1  
107 GB/T276-94 Shaft 6005Z 3 25×47×12 
108 .025-058 Ⅵ Packing NY400 δ=1 1  
109 GB/T70.1-2000 Screw M6×20 4  
110 .02-059 External Circlip  1  
111 .02-060 Gear Rack  1  
112 GB/T41-2000 Nut M12 1  
113 .02-061 Screw  1  
114 .02-062 Shaft  1  
115 .02-063 Sleeve  1  
116 .02-064 Spacer  1  
117 GB/T893.2-86 Circlip 47   
118 GB/T41-2000 Nut M14 1  
119 .02-065 Change Gear  1 m2.5z35m2.5z21
120 GB13871-92 Oil Plug FB25×40×10 1  
121 .02-066A 33 Tooth Gear  1 m 2.5 Z33 

 .02-066B 21 Tooth Gear  1 m 2.5 Z21 
122 .02-067 Ⅳ Flange  1  
123 GB/T1096-79 Key 6×6×14 1  
124 GB/T93-97 Circlip 6 1  
125 .02-068 Spacer  1  
126 GB/T276-94 Shaft 6204 1  
127 .02-069 Ⅴ Plug  1  
128 GB3452.1-82 O-Ring 41.2×3.55 1  
129 GB3452.1-82 O-Ring 25×2.65 3  
130 .02-070 Packing NY400 δ=1 1  
131 .02-071 Flange  1  
132 .02-072 Nut  1  
133 .02-073 Nut  1  
134 GB/T77-2000 Screw M6×10 1  

Page 31 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 31

Headstock Assembly(4) 
No. code name Specification Qty Notes 
135 .02-074 Plug  2  
136 GB3452.1-82 O-Ring 15×2.65 6  
137 .02-075 Fork  2  
138 .02-076 Rubber Pad  1  
139 .02-077 Fork  1  
140 .02-078 Lever  1  
141 .02-079 Screw  1  
142 GB/T879.2-2000 Pin 5×30 5  
143 .02-080 Sleeve  1  
144 GB/T78-2000 Screw M6×12 2  
145 .02-081 Bracket  1  
146 .02-082 Gear  1 m 1.5 z37.
147 .02-083 Packing NY400 δ=1 1  
148 .02-084 Nameplate  1  
149 .02-085 Gear  1 m 1.5 z37
150 .02-086 Lever Bracket  1  
151 GB/T1096-79 Key 5×5×18 2  
152 GB/T3452.1-82 O-Ring 11.2×2.65 2  
153 0.2-087 Bracket  2  
154 GB/T1096-79 Key 4×4×10 2  
155 .02-088 Spacer  2  
156 .02-089 Shaft  1  
157 .02-090 Flange  2  
158 GB/T119.1-2000 Pin 10h6×19 1  
159 .02-091 Rocker  1  
160 .02-092 Fork  1  
161 .02-093 Lever  1  
162 .02-094 Headstock Lever  1  
163 GB/T77-2000 Screw M8×12 2  
164 GB/T2089-94 Spring 1×5×22 2  
165 GB308-89 Ball 6.5 1  
166 .02-095 Fork  1  
167 .02-096 Lever  1  
168 .02-097 Bracket  1  
169 GB/T77-2000 Screw M12×10 2  
170 GB/T2089-94 Spring 0.9×9×35 2  
171 GB308-89 Steal Ball 10 2  
172 .02-098 Shaft  1  
173 .02-099 Shaft  1  
174 .02-100 Bracket  1  
175 .02-101 Lever  1  
176 .02-102 Fork  1  

Page 32 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 32

Gear Box Control(1/4) 

 

Page 33 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 33

Gear Box Control(2/4) 

 

Page 34 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 34

Gear Box Control(3/4) 

 

Page 35 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 35

Gear Box Control(4/4) 

 

 
 

Page 36 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 36

Gear Box Control(1) 
N0. code Name specification Qty Notes 
1 GB/T70.1-2000 Screw M8×35 1  
2 .03-001 Gear Box Casting  1  
3 GB/T70.1-2000 Screw M6×16 18  
4 
 .03-002 Packing NY400 δ=1 1  

5 GB3289.2-82 Oil Inlet Pip ZG3/8" 2  

6 .03-003 Cover  1  
7 GB/T70.1-2000 Screw M3×6 8  
8 .03-004 Handle  1  
9 .03-005 Sign  1  

10 .02-004 Handle  3  
11 .02-007 Sign  3  
12 GB/T818-2000 Screw M3×8 6  
13 GB/T70.1-2000 Screw M6×65 6  
14 GB/T879.2-2000 Pin 5×18 12  
15 GB/T70.1-2000 Screw M6×20 1  
16 GB/T93-1997 Washer 6 6  
17 GB/T70.1-2000 Screw M8×16 1  
18 .03-006 Washer  1  
19 GB/T1096-79 Key 8×7×28 1  
20 .03-007 Sleeve  1  
21 .03-008A Change Gear  1 m 2 5 Z54 
 .03-008B Change Gear  1 m 2 5 Z60 

22 .03-009 Ⅰ-Ⅰ Shaft  1  

23 GB13871-92 Oil Seal FB20×35×15 2  

24 .03-010 Ⅰ-Ⅰ Shaft Flange  1  
25 GB290-64 Shaft 943/20 1  
26 .03-011 Ⅰ-Ⅰ Spacer  2  
27 GB/T894-.2-86 Circlip 20 4  
28 .03-012 Ⅰ-Ⅰ Packing NY400δ=1 1  

29 .03-013 Ⅰ-Ⅰ Gear  1 m1.75z2、 
m2.25z19 

30 GB/T12613 Sleeve 12×10×20 2  
31 GB/T70.1-2000 Screw M8×65 1  
32 GB/T276-1994 Shaft 16004 5 20×42×8 
33 GB/T118-2000 Pin 8×60 1  
34 .03-016 Ⅰ-Ⅱ Copper Bush 25×20×35 1  
35 .03-015 Ⅱ-Ⅰ Gear  1 m2 z20 
36 .03-016 Ⅰ-Ⅱ Gear  1 m.5 z38 
37 .03-017 Ⅱ-ⅠGear  1 m 2 z24 

Page 37 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 37

Gear Box Control(2) 
N0. Code Name specification Qty Notes 
38 .03-018 Ⅱ-Ⅰ Gear  1 m 2 z23 
39 .03-019 Ⅱ-Ⅰ Gear  1 m 1.5 z27 
40 .03-020 Ⅱ-Ⅰ Gear  1 m 1.5 z24 
41 .03-021 Ⅱ-ⅠShaft  1  
42 .03-022 Ⅱ-Ⅰ Gear  1 m 1.75 z28 
43 .03-023 Ⅰ-Ⅱ Shaft-  1  
44 .03-024 Ⅰ-Ⅱ Gear  1 m2 z23、 m1.5z19
45 .03-025 Ⅱ-Ⅰ Gear  1 m 1.75 z26 
46 .03-026 Ⅱ-Ⅰ Gear  1 m1.5 z38 
47 .03-027 Spacer  3  

47-1 GB/Tf894.2-86 Circlip 20 1  
48 GB/T276-1994 Shaft 6203 3 17×40×12 
49 GB/T1096-79 Key 5×5×7 1  
50 GB/T893.2-86 Circlip 40 6  
51 .03-028 Washer  1  
52 GB/T894.2-86 Circlip 14 1  
53 .03-029 Ⅰ-Ⅱ Clutch  1  
54 .03-030 Ⅰ-Ⅱ Gear  1 m1.25 z35 
55 GB/T118-2000 Pin 8×90 1  
56 .03-031 Ⅰ-Ⅲ Shaft  1  
57 GB/T70.1-2000 Screw M8×90 1  
58 .03-023 Ⅱ-Ⅱ Gear  1 m1.25z36、 m1.25z50

59 .03-033 Ⅱ-Ⅱ Copper Bush 30×25×19 1  
60 .03-034 Ⅱ-Ⅱ Packing NY400 δ=1 2  
61 .03-035 Ⅱ-Ⅱ Flange  1  

62 .03-036 Ⅰ-Ⅱ Copper Bush 25×20×14 1  

63 .03-037 Ⅰ-Ⅱ Flange  1  
64 .03-0.38 Ⅰ-Ⅱ Packing NY400 δ=1 1  
65 GB13871-92 Oil Seal FB25×40×10 1  
66 GB/T301-95. Shaft 51005 1 25×42×11 
67 .03-039 Ⅱ-Ⅱ Jacket  1  
68 .03-040 Ⅱ-Ⅱ Shaft  1  
69 .03-041 Flange  1  
70 GB/T894.2-86 Circlip 12 1  
71 GB/T276-94 Shaft 6001 1 12×28×8 
72 GB/T1096-79 Key 5×5×35 1  
73 GB/T894.2-86 Circlip 22 1  
74 .03-024 Ⅱ-Ⅱ Copper Bush 14×10×10 1  

Page 38 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 38

Gear Box Control(3) 
No. Code name specification Qty Notes 
75 .03-043 Ⅲ Gear  1 m.25z 36、 m125z20

76 GB/T77-2000 Screw M5×5 1  
77 .03-044 Ⅱ- Ⅰ Nut  1  
78 GB/T894.2-86 Circlip 17 2  
79 .03-045 Ⅲ Shaft  1  
80 .03-046 Ⅲ Gear  1 m 1.57z22 
81 .03-047 Ⅲ Gear  1 M 1.5 z33 
82 .03-048 Ⅲ Gear  1 m 2 z22 
83 .03-049 Ⅲ Gear  1 m 2 z22 
84 .03-050 Ⅱ- Ⅰ Gear  1 m 1.5 19 
85 .03-051 Ⅱ- Ⅰ Gear  1 m 2 z22 
86 .03-052 Ⅲ Gear  1 m 2.25 22 
87 GB/T109679 Key 5×5×16 1  
88 GB/T894.2-86 Circlip 25 1  
89 .03-053 Bush 30×25×16 2  
90 .03-054 Ⅱ- Ⅰ Gear  1 m1.75z3、 m2.25z19

91 .03-055 Ⅱ- Ⅰ Spacer  1  
92 .03-056 Ⅰ、Ⅱ packing    
93 .3-057 Ⅰ、Ⅱ Flange  1  
94 .03-058 A-C Fork  1  
95 .03-059 A-T Lever  2  
96 GB/T2089 Spring 0.8×5×17 7  
97 GB308-89 Steal Ball 6 6  
98 .03-060 A-T Support Board  1  

99 0.3-061 A-T Shaft  2  
100 GB/T879.2-2000 Pin 4×25 2  
101 .03-062 R-T Lever  1  
102 .03-063 7-8 Fork  1  
103 GB/T70.1-2000 Screw M5×20 4  
104 .03-064 5-6 Fork  1  
105 .03-065 3-4 Fork  1  
106 GB/T894.2-86 Circlip 10 2  
107 .03-066 Ⅴ-Z Shaft  2  
108 .03-067 Ⅴ-Z Bracket  1  
109 GB/T119.1-2000 Pin 5h6×25 1  
110 GB/T879.2-2000 Pin 3×6 2  
111 .03-068 Ⅴ-Z Lever  1  1  
112 .03-069 Ⅴ-Z Fork  1  

Page 39 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 39

Gear Box Control (4) 
No. code name specification Qty Notes 

113 GB3452.1-82 O-Ring 10×2.65 3  
114 GB3452.1-82 O-Ring 17×2.65 3  
115 .03-070 Washer  3  
116 GB/G1096-79 Key 4×12 4  
117 .03-071 Washer  3  
118 GB/T70.1-2000 Screw M5×12 3  
119 .03—072 Handle  3  
120 .03-073 Shaft  1  
121 .03-074 Cam  1  
122 .03-075 Washer  1  
123 GB/T77-2000 Screw M8×8 1  
124 GB308-89 Steal Ball 6.5 1  
125 .03-076 1-8 Plate  1  
126 .03-077 Sleeve  2  
127 .03-078 Top Plate  2  
128 GB/T70.1-2000 Screw  2  
129 .03-079 1-8 Plate  1  
130 .03-080 7-8 Fork  1  
131 .03-081 Plate  3  
132 .03-082 5-6Fork  1  
133 .03-083 3-4 Fork  1  
134 .03-084 1-2 Fork  1  
135 .03-085 Screw  2  
136 .03-086 1-8 Plate  1  
137 .03-087 1-8 Plate  1  
138 .03-088 V-Z Fork  1  
139 GB/T119.1-2000 Pin 5h6×16 1  
140 0.3-089 V-Z Lever 2 M6×35 1  

141 JB/T7941.1 Sign A20 1 GB1160.1-89 
142 .03-090 1-8 Shaft  1  
143 .03-091 1-8 Lever  1  
144 GB3452.1-92 O-Ring 40×2.65 1  
145 GB3452.1-92 O-Ring 38.7×2.65 1  
146 .03-092 1-8 Cover  1  
147 GB3452.1-92 O-Ring 30×2.65 1  
148 GB/T2089 Spring 1×8×32 1  
149 GB/T70.1-2000 Screw M5×30 3  
150 .03-093 Bracket  1  

Page 40 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 40

Apron(1/2) 

 

Page 41 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 41

Apron(1/2) 
 

 

 

Page 42 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 42

Apron (1) 
No. code name specification Qty Notes 

1 0.4-001 Apron casting M3×6 1  

2 GB/T70.1-2000 Screw M8×6 11  

3 GB/T77-2000 Screw 1×5×15 3  

4 GB/T2089-94 Spring 6.5 1  

5 GB-308-89 Steal Ball  3  

6 .04-040 Shaft  1  

7 .04-016 Handle  1  

8 .04-057 Spacer  1  

9 .04-036 Nameplate  1  

10 GB1160.1-89 Oil Standard 20 1  

11 Q/ZB285.3 Plug R3/8” 1  

12 .04-003 Nameplate  1  

13 .04-048 Cover  1  

14 GB/T70.1-2000 Screw M5×16 12  

15 0.4-049 Packing NY400  δ=1 1  

16 .04-053 Screw  1  

17 .04-055 Sign  1  

18 GBT70.1-2000 Screw M8×70 1  

19 .04-032 Seat  1  

20 0.4-033 Shaft  1  

21 .04-054 Circlip  1  

22 04-056/1-056/5 Gear  5 One, Comon 

23 GB/T6174-2000 Nut M10 1  

24 GB/T93-97 Circlip 10 1  

25 GB/T97.1-2002 Circlip 10 1  

26 GB/T879.2-2000 Pin 3×8 1  

27 GB/T2089-94 Spring 1×5×25 2  

28 GB/T894.1-86 Circlip 30 1  

29 .04-035 Key  1  

30 GB290-82 Shaft 7943/30 1  

31 0.4-028 Circlip  2  

32 GB/301-95 Shaft 51106 1 30×47×11 

33 .04-029 Gear  1  

34 .04-006 Screw  1  

35 0.4-005 Sleeve  1  

Page 43 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 43

Apron (2) 
No. code name specification Qty Notes 

36 .04-007 Handwheel  1  

37 .04-008 Scale Ring  1  

38 GB/T1096-79 Key 5×5×20 1  

39 .05-117 Screw  2  

40 GB/T70.1-2000 Screw M6×25 2  

41 GB/2089-94 Spring 0.5×4×12 5  

42 GB308-89 Steal Ball 6 1  

43 GB/T1096-79 Screw M5×25 1  

44 .04-004 Shaft  1  

45 .04-002 Gear  1 ml.5  z18 

46 .04-023 Plug  1  

47 0.4-009 Gear  1 ml.5  z18 

48 GB/T1096-79 Key 5×5×18 1  

49 GB/T879.2-2000 Pin 5×35 1  

50 0.4-010 Gear  1 ml.75 z16 

51 .04-012 Gear  1 ml.5  z72 

52 GB/T879.2-2000 Pin 5×22 2  

53 .04-011 Gear  1 ml.5 z81 

54 GB/T119.2-2000 Pin D4×20 3  

55 0.4-034 Gear  1 ml.5 z18 

56 0.4-013 Shaft  1 ml.5 z5 

57 0.4-046 Circlip  1  

58 0.4-045 Gear  1 ml.75 z64 

59 0.4-047 Gear  1 ml.5 z18 

60 GB/T3452.1-82 O-Ring 17×2.65 2  

61 GB/T1096-79 Key 5×5×12 3  

62 GB/T819.1-2000 Screw M6×20 1  

63 .04-051 Shaft  1  

64 0.4-050 Gear  3 ml.5 z18 

65 GB/T894.1-86 Circlip 16 1  

66 0.4-042 Packing NY400 δ=1 1  

67 .04-043 Cover  1  

68 GB/T819.1-2000 Screw M4×10 3  

69 0.4-038 Nut Seat  1  

70 0.4-052 Nut  1  

Page 44 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 44

Apron (3) 

No. code name specification Qty Notes 

71 .04-037 Pin  2  

72 0.4-025 Shaft  1  

73 0.4-030 Plate  1  

74 GB/T41-2000 Nut M5 2  

75 GB/T77-2000 Screw M5×16 1  

76 GB/T879.2-2000 Pin 5 ×40 1  

77 .04-026 Head of Handle  1  

78 .04-027 Handle  1  

79 GB/T879.2-2000 Pin 5×30 1  

80 .04-041 Fork  1  

81 GB/T3452.1-82 O-Ring 16×1.8 1  

82 GB/T3452.1-82 O-Ring 28.5×3.55 1  

83 .04-021 Shaft  1  

84 .04-022 Flange  1  

85 .04-020 Nameplate  1  

86 .04-044 Shaft  1  

87 .04-019 Shaft  2  

88 GB/T77-2000 Screw M6×6 1  

89 .04-017 Gear  1 ml.5 z18 

90 .04-024 Cover  1  

91 GB/T3452.1-82 O-Ring 11.2×2.65 5  

92 GB/T70.1-2000 Screw M5×35 3  

93 .04-014 Lever Bracket  1  

94 GB1155-89 Oil Cup 8 1  

95 .04-015 Sleeve  1  

96 GB/T75-85 Screw M8×45 1  

97 GB/T5782-2000 Screw M6×12 1  

98 GB/T5782-2000 Screw M6×8 1  

99 .04-031 Lever  1  

100 .04-039 Stopper Block  1  

101 GB/T70.1-2000 Screw M5×12 2  

102 GB/T879.2-2000 Pin 3×14 2  

Page 45 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 45

Carringe (1/2) 

 

Page 46 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 46

Carringe (1/2) 

 

 

Page 47 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 47

Carringe  (1) 
No. code name specification Qty Notes 

1 GB1155-89 Oil Cup 6 1  

2 .05-130 Nut  2  

3 .05-140 Sign  1  

4 GB/T77-2000 Screw M6×10 3  

5 GB/T70.1-2000 Screw M8×70 4  

6 GB/T118-2000 Pin 8×70 2  

7 GB1155-89 Oil Cup 8 5  

8 .05-101 Bed saddle  1  

9 .05-138 Wiper  2  

10 .05-139 Wiper Cover  2  

11 GB/T818-2000 Screw M5×10 8  

12 .05-102 Cover-cross Sliding  1  

13 .05-136 Wiper  2  

14 .05-137 Wiper  Cover  2  

15 GB/T70.1-2000 Screw M8×25 2  

16 .05-103 Gib  1  

17 .05-127 Screw  6  

18 GB/T77-2000 Screw M8×25 1  

19 C6241-3100 Gib  1 Borron 

20 .05-134 Wiper  1  

21 .05-135 Wiper  Cover  1  

22 GB/T818-2000 Screw M5×12 5  

23 GB/T1096-79 Key 3×20 2  

24 .05-116 Handle  1  

25 .05-115 Dial-Feed  1  

26 GB/T819.1-2000 Screw M4×10 3  

27 .05-114 Sleeve  1  

28 .05-108 Copper Bush  2  

29 .05-105 Sleeve  1  

30 .05-109 Seat  1  

31 .05-104 Feed Screw  1  

32 .05-107 Copper Bush  1  

33 .05-106 Key  1  

34 GB/T879.2-2000 Pin 2.5×16 2  

35 GB/T70.1-2000 Screw M6×20 8  

36 .05-125 Iron  1  

Page 48 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 48

Carringe (2) 
No. code name specification Qty Notes 

37 GB/T819.1-2000 Screw M4×6 8  

38 .05-124 Wiper Cover  1  

39 .05-126 Iron Block  1  

40 .05-123 Iron  1  

41 .05-122 Wiper Cover  1  

42 .05-111 Copper Bush  1  

43 GB/T41-2000 Nut M10 2  

44 GB/T97.1-2000 Washer 10 3  

45 .05-112 Seat  1  

46 .05-110 Seat  1  

47 GB/T301-95 Thrust Bearing 51100 2  

48 .05-120 Nut  1  

49 .05-121 Conditioring Bloclc  1  

50 GB/T77-2000 Screw M8×20 1  

51 GB/T70.1-2000 Screw M6×25 5  

52 GB/T119.1-2000 Pin 18js6×30 1  

53 .05-113 Washer  1  

54 GB/T301-95 Thrust Bearing 51103 2  

55 GB/T2089-94 Spring 0.5×4×12 1  

56 GB308-89 Ball Cup 6 4  

57 GB/T2089-94 Spring 0.5×4.5×8 3  

58 .05-119 Screw  1  

59 .05-118 Tube  1  

60 .05-117 Screw  1  

61 GB/T77-2000 Screw M6×25 1  

62 .05-131 Gear  1  

63 .05-132 Washer  1  

64 GB/T70.1-2000 Screw M5×10 1  

65 GB/93-97 Washer 5 1  

66 .05-133 Shaft  1  

67 GB/T97.1-2002 Washer 8 1  

68 GB/T41-2000 Nut M8 1  

69 .05-129 Screw  1  

70  Screw M12×75 1  

71 .05-128 Wiper Cover  1  

Page 49 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 49

Compound 

Page 50 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 50

Compound 

No. code name specification Qty Notes 

1 .05-001 Compound Rest  1  

2 .05-002 Swivel Table  1  

3 GB/T879.2-2000 Cyliudrical Pin 5×30 1  

4 .05-010 Screw  1  

5 .05-013 Tool Post  1  

6 GB93-83 Screw M10×50 12  

7 .05-012 Washer  1  

8 0.5-015 Clamping Handle  1  

9 0.5-016 Clamp Headle  1  

10 GB11500-89 Oil Cup 6 1  

11 GB/T2089-94 Spring 0.5×4×12 1  

12 GB308-89 Steel Ball 6 4  

13 .05-007 Sleeve  1  

14 .05-006 Dial-compound Rest  1  

15 GB/T2089-94 Spring 0.5×4.5×8 3  

16 .05-008-008 Nut  1  

17 .05-018 Handle  1  

18 GB/T77-2000 Screw M6×6 1  

19 .05-019 Handle  1  

20 .05-017 Handle  1  

21 GB1096-79 Key 4×4×12 1  

22 GB/T70.1-2000 Screw M6×25 2  

23 .05-005 Seat  1  

24 GB/T301-95 Thrust Bearing 51101 2 12×26×9 

25 .05-004 Feed Screw  1  

26 GB/T70.1-2000 Screw M6×10 1  

27 .05-003 Nut  1  

28 GB/T70.1-2000 Screw M10×25 2  

29 .05-009 Gib  1  

30 GB/T77-2000 Screw M8×8 1  

31 .05-014 Positioning Block  1  
32 GB/T77-2000 Screw M8×18 2  
33 .05-011 Pin  1  

34 GB-T2089-94 Spring 1×8×11 1  

35 .05-020 Screw  2  

Page 51 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 51

Lubrication 

 

Page 52 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 52

Lubrication 

No. code name specification Qty Notes 

1  Tie-In.  1  

2  Tie-In.  4  

3  Double Cone Ring 4 4  

4  Lubrication tube 直径 4×0.75 (Qty)  

5 .05-149 Oiler  1  

6 .05-147 Bolt  2  

7 .05-148 Distributoy  1  

8 GB/T77-2000 Screw M4×6 1  

9 GB/T77.1-2000 Screw M6×12 1  

10  One-way Valve  1  

11  Nut  1  

12  Single taper Sheath 直径 6 1  

13  Tie-In. 直径 6 1  

14  Pouble taper Sheath 直径 6 1  

15  Tie-In  1  

16 GB3452.1-82 O-Ring 11.2×1.8 1  

17 .05-146 Hesagon Plug  1  

18 GB/T2089-89 Spring 0.5×4.5×15 1  

19 GB308-89 Ball 5 1  

20 .05-142 Plate  1  

21 .05-141 Sign  1  

22 .05-144 Handle  1  

23 .05-143 Piston  1  

24 GB/T2089-94 Spring 1.4×11×40 1  

25 GB/T819.1-2000 Screw M5×8 8  

26 .05-145 Pump  1  

27 GB3452.1-82 O-Ring 9×1.8 1  

28  Lubrication tube 直径×1 (Qty)  

Page 53 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 53

Tail Stock Assembl (1/2) 

 

Page 54 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 54

Tail Stock Assembl (2/2) 

 

 

 

Page 55 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 55

Tail Stock Assembl (1) 

No. code name specification Qty Notes 

1 .06-001 Tail Stock  1  

2 .06-002 Tail Stock Bose  1  

3 GB//T5780-2000 Screw M10×70 2  

4 GB/T95-2000 Retaining Ring 10 2  

5 GB/T93-87 Spring Washer 10 2  

6 .06-003 Bedway Wiper Plate  1  

7 GB/T5780-2000 Screw M12×100 1  

8 GB/T95-2000 Retaining Ring 2 2  

9 .06-004 Bedway Wiper Plate  1  

10 GB/T5780-2000 Screw M12×130 1  

11 GB/T56-88 Hexagon Thick Nut M12 1  

12 .06-005 Gib  1  

13 .06-006 Handle  1  

14 .06-007 Handle  1  

15 CQ6230-6014 Sign  1 Borrow 

16 GB827-99 Quill 2×4 4  

17 CQ6230-6016 Sign  1 Borrow 

18 GB/T818-2000 Screw M4×12 8  

19 .03-008 Bedway Wiper  2  

20 .06-009 Bedway Wiper plate  2  

21 .06-010 Bedway Wiper  2  

22 .06-011 Bedway Wiper plate  2  

23 .06-012 Clamping Shaft  1  

24 .06-013 Key  1  

25 GB/T119.2-2000 Cylindrical Pin 4×25 2  

26 GB/T77-2000 Screw M6×16 1  

27 .06-014 Quill  1  

28 GB1155-89 Oil Cup 8 2  

Page 56 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 56

Tail Stock Assembl (2) 

No. code name specification Qty Notes 

29 .06-015 Feed Screw  1  

30 .06-016 Feed Nut  1  

31 GB/T70.1-2000 Screw M6×16 3  

32 GB/T894.1-86 Retaining Ring 32 1  

33 .06-017 Retaining Ring  1  

34 GB308-89 Steel Ball 6.5 3  

35 GB/T2089-94 Spring 06×5×16 3  

36 .06-018 Dial  1  

37 GB/T1096-79 Key 5×5×16 1  

38 GB/T78-2000 Screw M6×16 1  

39 .06-019 Screw  1  

40 .06-020 Hand wheel  1  

41 .06-021 Handle  1  

42 .06-022 Bolt  1  

43 GB/T301-95 Shaft 51104 2 20×35×10 

44 .06-023 Bracket  1  

45 GB/T70.1-2000 Screw M5×20 3  

46 .06-024 Adjusting Block  1  

47 .06-025 Screw  2  

48 .06-026 Shaft  1  

49 GB/T79-2000 Screw M10×35 2  

50 .06-027 Clamping Block  1  

51 GB/T879.2-2000 Cylindrical Pin 5×15 1  

52 GB/T79-2000 Screw M6×10 1  

53 GB/T77-2000 Screw M6×10 1  

Page 57 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 57

Steady Rest 

 

Page 58 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 58

Steady Rest 

No. code name specification Qty Notes 

1 .08-201 Upside of Steady Rest  1  

2 .08-202 Downside of Steady Res  2  

3 GB/T119.1-2000 Pin 10m6×50 3  

4 .08-203 Sleeve  3  

5 .08-204 Bush  3  

6 .08-205 Screw Shaft  3  

7 .08-206 Sleeve  3  

8 GB/T77-2000 Screw M6×6 3  

9 .08-207 Bracket  3  

10 GB/T119.1-2000 Pin 6m6×20 3  

11 GB278-94 Shaft 626 3 6×19×6 

12 .08-211 Sleeve  3  

13 0.8-208 Screw  3  

14 GB879.2-2000 Pin 5×12 3  

15 GB/T78-2000 Screw M6×8 3  

16 .08-209 Nut  1  

17 .08-210 Screw  31  

18 .08-212 Plate  1  

19 GB/T5780-2000 Bolt M16×80 1  

20 GB/T97.1-2002 Circlip 16 1  

21 GB.T6170-2000 Nut M16 1  

Page 59 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 59

Follow Rest 

 

 

 

Page 60 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 60

Follow Rest 

No. code name specification Qty Notes 

1 GB/T5782-2000 Bolt M10×10 2  

2 GB/T97.1-2002 Washer 10 2  

3 .08-301 Follow Rest  1  

4 GB/T119.1-2000 Pin 6m6×6 2  

5 GB/T77-2000 Screw M6×6 2  

6 .08-302 Sleeve  2  

7 .08-303 Screw  Shaft  2  

8 .08-204 Bush  2 Borrow 

9 .08-203 Rotate  Handle  2 Borrow 

10 GB/T78-2000 Screw M6×8 2  

11 GB879.2-2000 Pin 5×26 2  

12 .08-208 Limited    Screw  2  

13 .08-304 Support  Shaft  2  

14 GB/278-94 Bearing 626 2 6×19×6 

 

Page 61 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 61

Chuck  Guard Cover 

 

 

 

 

 

Page 62 Instruction Manual for CL-38A (L191D) 01/12/2015



 

 62

Chuck  Guard Cover 

No. code name specification Qty Notes 

1 .08-903/1 Plate  1  

2 .08-903/2 Plate  1  

3 .08-903/3 Plate  1  

4 .08-903/4 Plate  1  

5 .08-903/5 Quill  1  

6 C6241-8904 Cover  Bracket  1 Borrow 

7 GB/T70.1-2000 Screw M6×30 2  

8 GB/T78-2000 Screw M6×10 1  

9 C624-8905 Set  1 Borrow 

10 GB/T70.1-2000 Screw M6×20 4  

11 GB/T70.1-2000 Screw M8×20 2  

12 GB/T6175-2000 Nut M8 2  

13 GB/T79-2000 Screw M6×20 1  

14 GB/T6175-2000 Nut  1  

15 08-902 Shaft  1  

16 C6241-8901 Guard Electrical Box  1 Borrow 

 

 

Page 63 Instruction Manual for CL-38A (L191D) 01/12/2015



General Machinery Safety Instructions

1. �Read the entire Manual before starting 
machinery. Machinery may cause serious injury if 
not correctly used.

2. �Always use correct hearing protection when 
operating machinery. Machinery noise may cause 
permanent hearing damage.

3. �Machinery must never be used when tired, or 
under the influence of drugs or alcohol. When 
running machinery you must be alert at all times.

4. �Wear correct Clothing. At all times remove all loose 
clothing, necklaces, rings, jewelry, etc. Long hair 
must be contained in a hair net. Non-slip protective 
footwear must be worn.

5. �Always wear correct respirators around fumes 
or dust when operating machinery. Machinery 
fumes & dust can  cause serious respiratory illness. 
Dust extractors must be used where applicable.

6. �Always wear correct safety glasses. When 
machining you must use the correct eye protection 
to prevent injuring your eyes.

7. �Keep work clean and make sure you have good 
lighting. Cluttered and dark shadows may cause 
accidents.

8. �Personnel must be properly trained or well 
supervised when operating machinery. Make 
sure you have clear and safe understanding of the 
machine you are operating.

9. �Keep children and visitors away. Make sure 
children and visitors are at a safe distance for you 
work area.

10. �Keep your workshop childproof. Use padlocks, 
Turn off master power switches and remove start 
switch keys.

11. �Never leave machine unattended. Turn power off 
and wait till machine has come to a complete stop 
before leaving the machine unattended.

12. �Make a safe working environment. Do not use 
machine in a damp, wet area, or where flammable 
or noxious fumes may exist.

13. �Disconnect main power before service 
machine. Make sure power switch is in the off 
position before re-connecting.

14. �Use correct amperage extension cords. 
Undersized extension cords overheat and lose 
power. Replace extension cords if they become 
damaged.

15. �Keep machine well maintained. Keep blades 
sharp and clean for best and safest performance. 
Follow instructions when  lubricating and changing 
accessories.

16. �Keep machine well guarded. Make sure guards 
on machine are in place and are all working 
correctly.

17. �Do not overreach. Keep proper footing and 
balance at all times.

18. �Secure workpiece. Use clamps or a vice to 
hold the workpiece where practical. Keeping the 
workpiece secure will free up your hand to operate 
the machine and will protect hand from injury.

19. �Check machine over before operating. Check 
machine for damaged parts, loose bolts, Keys and 
wrenches left on machine and any other conditions 
that may effect the machines operation. Repair and 
replace damaged parts.

20. �Use recommended accessories. Refer to 
instruction manual or ask correct service officer 
when using accessories. The use of improper 
accessories may cause the risk of injury.

21. �Do not force machinery. Work at the speed and 
capacity at which the machine or accessory was 
designed.

22. �Use correct lifting practice. Always use the 
correct lifting methods when using machinery. 
Incorrect lifting methods can cause serious injury.

23. �Lock mobile bases. Make sure any mobile bases 
are locked before using machine.

24. �Allergic reactions. Certain metal shavings and 
cutting fluids may cause an ellergic reaction in 
people and animals, especially when cutting as the 
fumes can be inhaled. Make sure you know what 
type of metal and cutting fluid you will be exposed 
to and how to avoid contamination.

25. �Call for help. If at any time you experience 
difficulties, stop the machine and call you nearest 
branch service department for help.

Machinery House  
requires you to read this entire Manual before using this machine.

Page 64 Instruction Manual for CL-38A (L191D) 01/12/2015



Metal Lathe Safety Instructions

1. �Maintenance. Make sure the lathe is turned off and 
disconnect from the main power supply and make 
sure all moving parts have come to a complete stop 
before any inspection, adjustment or maintenance is 
carried out.

2. �Lathe Condition. Lathe must be maintained for a 
proper working condition. Never operate a lathe 
that has damaged or worn parts. Scheduled routine 
maintenance should performed on a scheduled 
basis.

3. �Leaving a Lathe Unattended. Always shut the 
lathe off and make sure all moving parts have come 
to a complete stop before leaving the lathe. An 
unsupervised running lathe can cause serious injury.

4. �Avoiding Entanglement. Remove loose clothing, 
belts, or jewelry items. Tie up long hair and use the 
correct hair nets to avoid any entanglement with 
moving parts.

5. �Chuck key safety. Never let go of a chuck key while 
still in the chuck to prevent leaving the chuck key in 
the chuck. Chuck keys left in the chuck can cause 
serious injury.

6. �Changing Chucks. When changing large heavy 
chucks they become awkward to hold. Always get 
assistance when installing large chucks. Use a board 
or piece of plywood across the bedway when any 
install or removal of chucks to avoid any possible 
finger pinching between a loose chuck and edge of 
a bedway.

7. �Tooling selection. Always use the correct cutting 
tool for the job you are turning. Make sure it is sharp 
and held firmly in the tool post. Adjust the toolpost to 
provide proper support for the tool you will be using.

8. �Mounting the workpiece. Make sure the workpiece 
is properly mounted and secure before turning on 
the lathe. A loose workpiece can be thrown across 
the room and cause serious injury to you or a 
bystander.

9. �Workpiece clearance. Rotate the workpiece by 
hand to check for clearance with the tool post, 
compound slide and carriage before turning the lathe 
on.

10. �Changing speeds and Reversing. Turn the 
lathe off and make sure the lathe has come to a 
complete stop before changing speeds or reversing 
the spindle. Do not slow or stop the lathe chuck by 
using you hand.

11. �Speed selection. Select the appropriate speed for 
the type of work, material, and tool bit. Allow the 
lathe to reach full speed before beginning a cut.

12. �Clearing chips. Always use a brush to clear chips. 
Never clear chips when the lathe is running.

13. �Power outage. In the event of a power failure 
during use of the lathe, turn off all switches to avoid 
possible sudden start up once power is restored.

14. �Clean work area. Keep the area around the lathe 
clean from oil, tools and chips.

15. �Call for help. If at any time you experience 
difficulties, stop the machine and call you nearest 
branch service department for help.

Machinery House  
requires you to read this entire Manual before using this machine.

Page 65 Instruction Manual for CL-38A (L191D) 01/12/2015



M
anager:

R
em

ove all loose objects around m
oving parts.

A
ll electrical enclosures should only be opened w

ith a tool that is not to be kept w
ith the m

achine.

R
evised D

ate:
w

w
w

.m
achineryhouse.com

.au
w

w
w

.m
achineryhouse.co.nz

A
ug-08

F 
S

TR
IK

IN
G

M
E

D
IU

M
E

nsure w
orkpiece is secured in chuck and tooling is locked tight in toolpost.

P
lant S

afety P
rogram

 to be read in conjunction w
ith m

anufactures instructions

O
TH

E
R

 H
A

ZA
R

D
S

, N
O

IS
E

.

M
E

D
IU

M

LO
W

W
ear hearing protection as required.

M
achine should be installed &

 checked by a Licensed E
lectrician.

H
IG

H

R
isk C

ontrol Strategies
(R

ecom
m

ended for P
urchase / B

uyer / U
ser)

Isolate pow
er to m

achine prior to any checks or m
aintenance.

E
lim

inate, avoid loose clothing / Long hair etc.

Isolate pow
er to m

achine prior to any checks or m
aintenance.

D
o not leave chuck key in chuck.

M
ake sure all guards are secured shut w

hen m
achine is on.

S
H

E
A

R
IN

G
D

o not open or clean inside until the m
achine has com

pletely stopped.

A

H
IG

H
 - TE

M
P

E
R

ATU
R

E

E
N

TA
N

G
LE

M
E

N
T

P
U

N
C

TU
R

IN
G

A
ssessm

ent

M
E

D
IU

M

O N

PLA
N

T SA
FETY PR

O
G

R
A

M

N
o.

H
azard

Identification

H
E

LE
C

TR
IC

A
L

S
afety officer:

W
ear appropriate protective clothing to prevent hot sw

arf.
LO

W

D
eveloped in C

o-operation B
etw

een A
.W

.I.S
.A and A

ustralia C
ham

ber of M
anufactures

This program
 is based upon the A

ustralian W
orksafe S

tandard for P
lant(N

O
H

S
C

:1010-1994)

N
EW

 M
A

C
H

IN
ERY H

A
ZA

R
D

 ID
EN

TIFIC
ATIO

N
, A

SSESSM
EN

T &
 C

O
N

TR
O

L

A
lw

ays w
ear safety glasses.

ItemC

A
uthorised and signed by:

H
azard

M
e

ta
l L

a
th

e

D

M
E

D
IU

M
C

U
TTIN

G
, S

TA
B

B
IN

G
,

Page 66 Instruction Manual for CL-38A (L191D) 01/12/2015


	MANUAL FRONT COVER TEMPLATE
	CD6241.pdf
	Lathe-Metal_Safety



